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FCC RADIO TEST REPORT

Report No. : FG190614A
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ML f 2536668 GHz 10.66 dam ML 2530844 GHz 12.92 dam
T1 1 2,5327622 GHz 4,29 dBm Oce Bw 4,485514456 MHz T1 L 2,5305045 GHz 5.67 dm Oce Bw 9.030969031 MHz
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T1 1 25262667 GHz 4.69 dBm Oce Bw 13.456543457 MHz T1 L 2,526009 GHz 5.23 dbm Oce Bw 17.982017982 MHz
T2 1 2.5417433 GHz 4.72 dBm T2 1 2.543991 GHz 6.55 dam
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz £.454 GHz 1.000 tiHz 2:48394 GHz -44.00 dBm -15.00 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.54 dbrm -5.45 de
2,494 GHz 2,496 GHz 1.000 MHz 2,49579 GHz -42.80 dem -29.80 d& 2,570 GH= 2571 GHe 100,000 kHz 2 t7000 GHe 21713 dem =13 ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -20.81 dém -19.81 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67112 GHz -30.02 dbm -20.02 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -18.14 dém -8.14 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.67500 GHz 43 96 dBm 3096 db
2,500 GHz 2,508 GHz 100,000 kHz 2,50035 GHz 20.45 dem -9.55 de 5.576 GHz 5 585 GHz 1.000 MHz 5 57610 GHe 44 34 dbm 1534 db,
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49397 GHz -36.04 dBm -11.04 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56596 GHz 6.70 dBm -23.30 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -27.11 dém -14.11 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -22.56 dBm -12.56 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49883 GHz -23.95 d&m -13.05 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57121 GHz -23.41 dBm -13.41 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -22.62 dBm -12.62 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57501 GHz 231.17 dBm Z13.17 de
2,500 GHz 2.505 GHz 100,000 kHz 2.50436 GHz 6.55 dBm -23.45 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57611 GHz -35.19 dbm S10.19 dB
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LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49193 GHz -37.58 dBm -12.58 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 19.70 dBm -10.30 dB
2.404 GHz 2.496 GHz 1.000 MHz 240557 GHz -32.41 dBm -19.41 dB 2.570 GHz 2.571 GHz 100,000 kHz 2 t7000 GHe 16,05 dbm 605 dB
2.496 GHz 2:499 GHz 1.000 MHz 249895 GHz -30.57 dém -20.97 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67424 GHz -31.20 dém -21.20 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -15.81 dBm -5.81 dB 5575 CH= 2 576 GHe 1,000 MHz 267533 GHz 35 24 dBm 2224 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 19.56 dBm -10.44 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57724 GHz -37.12 dBm -12.12 dp
Y
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Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49389 GHz -36.70 dBm -11.70 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56853 GHz 5.48 dBm ~24.52 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -29.04 dém -16.04 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -22.30 dBm -12.30 dB
2.496 GHz 2:499 GHz 1.000 MHz 249889 GHz -22.66 dém -12.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -22.40 dBm -12.40 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -24.76 dém -14.78 dB 5575 CH= 2 576 GHe 1,000 MHz 5 57500 o= 3186 dBm ~16.86 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50401 GHz 5.52 deém -24.47 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57613 GHz -35.96 dbm -10.96 db
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LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49080 GHz -42.87 dBm -17.87 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 18.44 dBm ~11.56 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49582 GHz 43,57 dem -30.57 de 2.570 GHz 2571 GHe 100,000 kHz 2 t7001 GHe 1888 dbm o en ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49841 GHz -36.75 dém -26.75 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67180 GHz -30.32 dbm -20.32 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -18.46 dem -8.45 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67534 GHz 4401 dBm 3ioLde
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 18.41 dBm -11.59 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57885 GHz -44.38 dBm -15.38 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
ods ‘FA ] dBm il
-10 dBm l‘ 10 dBm l\
SPURIDUS_LINE_ABS l 20 dém ‘ [
30 dem - J -30 dem 5 e
-40 dBm M 40 dBm
— m o
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1,000 MHz 249572 GHz -38.71 dém -13.71 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56626 GHz 4.63 dBm -25.37 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -30.91 dém -17.01 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -22.31 dBm -12.31 dB
2496 GHz 2:499 GHz 1.000 MHz 249896 GHz -24.45 dBm -14.45 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -24.29 dBm -14.29 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -24.49 dém -14.49 dB 5575 CH= 2 576 GHe 1,000 MHz 267503 GHz 34 14 dBm 21i4de
2.500 GHz 2.505 GHz 100.000 kHz 2.50459 GHz 4.90 dBm -25.10 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57626 GHz -39.82 dBm -14.82 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 7 / 5MHz / 256QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.47851 GHz -44.23 dBm -19.23 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 15.33 dBm ~14.67 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49585 GHz -43.53 dém -30.53 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57003 GHz -23.75 dBm -13.75 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -39.73 dém -29.73 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67103 GHz -39.60 dbm -29.60 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -23.37 dém -13.37 dB 5575 CH= 2 576 GHe 1,000 MHz 267554 GHz 44 47 dBm 147 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50033 GHz 15.61 dBm -14.39 dB > 576 GHz 5 585 GHz 1,000 Mz 5 58408 GHe 44 29 dhm 1529 db,
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1.000 MHz 2:49587 GHz -42.80 dém -17.80 dB 2,565 GHz 2.570 GHz 100.000 kHz 256635 GHz 2.64 dBm -27.36 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49519 GHz -35.92 dém -22.02 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57002 GHz -27.26 dBm -17.26 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -24.92 dém -14.92 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67103 GHz -26.83 dbm ~16.93 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -26.89 dém -16.89 dB 5575 CH= 2 576 GHe 1,000 MHz 3 e7541 CHe 38 15 dBm 2E 1t db
2.500 GHz 2.505 GHz 100.000 kHz 2.50406 GHz 2.88 dBm -27.12 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57602 GHz -42.72 dBm -17.72 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48775 GHz -44.07 dBm -19.07 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 20.54 dBm ~5.46 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49579 GHz -41.73 dém -28.73 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -20.39 dBm -10.39 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49781 GHz -36.64 d&m -26.64 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67105 GHz -35.07 dbm -25.07 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -21.24 dém -11.24 dB 5575 CH= 2 280 GHz 1,000 MHz 267561 GHz 43 01 dBm 3001 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 20.17 dBm -0.83 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58125 GHz -44.31 dBm -13.31 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -34.05 dBm -9.05 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56271 GHz 3.74 dBm -26.26 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49246 GHz -29.63 dém -16.63 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57009 GHz -25.31 dBm -15.31 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49852 GHz -26.56 d&m -16.56 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -25.79 dBm -15.79 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -25.68 dBm -15.68 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57770 GHz 28,31 dbm Z15.31 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50840 GHz 3.72 dBm -26.28 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58006 GHz ~37.16 dbm ~8.16 dB
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LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.47778 GHz -44.15 dBm -19.15 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56041 GHz 19.45 dBm -10.55 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49568 GHz -37.03 dém -24.03 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -21.94 dBm -11.94 dB
2.496 GHz 2:499 GHz 1.000 MHz 249828 GHz -30.61 dém -20.61 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57130 GHz -35.31 dBm -25.31 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -20.36 dém -10.36 dB 5575 CH= 2 280 GHz 1,000 MHz 3 e7m44 CHe 4133 dBm 2833 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 19.58 dBm -10.32 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58294 GHz -42.69 dBm -17.69 db
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2.475 GHz 2.490 GHz 1.000 MHz 249045 GHz -36.11 dBm -11.11 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56799 GHz 2.56 dBm -27.44 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49583 GHz -29.41 dém -16.41 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -26.32 dBm -16.32 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49878 GHz -25.41 d&m -15.41 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -24.48 dBm -14.48 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -26.72 dBm -16.72 dB 5 575 GH= 2,580 GHz 1,000 MHz 257510 GHe 30,02 dbm S17.07 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50908 GHz 2.64 dém =27.36 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58000 GHz -36.32 dbm -11.32 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48020 GHz -44.16 dBm -19.16 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 18.15 dBm ~11.85 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49524 GHz -40.57 dém -27.57 de 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -22.06 dBm -12.06 dB
2.496 GHz 2:499 GHz 1.000 MHz 249873 GHz -37.56 dém -27.56 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67237 GHz -37.43 dem -27.43 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49997 GHz -22.84 dém -12.84 dB 5575 CH= 2 280 GHz 1,000 MHz 2.67636 GHz 4392 dBm 3092 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50056 GHz 18.42 dBm -11.59 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58204 GHz -39.45 dBm -14.45 db
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2475 GHz 2,400 GHz 1.000 MHz 2.49046 GHz -38.16 dBm -13.16 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56824 GHz 1.68 dbm -28.32 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -29.84 dém -16.84 de 2.570 GHz 2.571 GHz 200.000 kHz 2.57004 GHz -26.67 dBm -16.67 dB
2.496 GHz 2:499 GHz 1.000 MHz 249852 GHz -26.27 dém -16.27 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -25.80 dBm -15.80 d&
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -27.82 dém -17.82 dB 5575 CH= 2 280 GHz 1,000 MHz 57501 oHe 3075 dBm 1775 d
2.500 GHz 2.510 GHz 100.000 kHz 2.50901 GHz 2.05 dBm -27.05 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58012 GHz -38.41 dBm -13.41 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48522 GHz -44.19 dBm -19.19 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56938 GHz 15.40 dBm ~14.60 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49392 GHz -43.70 dém -30.70 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -27.27 dBm -17.27 dB
2.496 GHz 2:499 GHz 1.000 MHz 249894 GHz -40.68 dém -30.68 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -40.30 dém -30.30 d&
2,499 GHz 2.500 GHz 200.000 kHz 2,49993 GHz -27.73 dém -17.73 dB 5575 CH= 2 280 GHz 1,000 MHz 267597 GHz 44 41 dBm ialde
2,500 GHz 2.510 GHz 100,000 kHz 2,50059 GHz 16.02 dBm -13.98 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 55407 GHe 44 53 cbm 1553 db,
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 12,50 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—_8PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 de W 0 dem
-10 dBm [ t 10 dem I
anane | L o cer
SPURIOUS_LINE_ABS J ‘ \ [
-30 dBm 30 dem 1T
G
ek ) A —
-40 dBm ’ a0k —t— ]
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 249037 GHz -42.21 dBém -17.21 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56712 GHz -0.49 dBm -30.49 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -31.31 dém -18.31 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57007 GHz -28.57 dBm -18.57 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49879 GHz -27.49 d&m -17.49 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -28.42 dbm -18.42 de
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -25.08 dBm -15.08 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57500 GHz 233,54 dBm 220,54 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48476 GHz -44.08 dBm -15.08 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 20.54 dbrm -5.45 de
2.480 GHz 2.495 GHz 1.000 MHz 2:49590 GHz -43.50 dBm -30.60 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -19.49 dBm -9.49 de
2496 GHz 2:499 GHz 1.000 MHz 249898 GHz -33.61 dém -23.61 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -34.01 dBm -24.01 d&
2.435 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -18.81 dBm -8.81 dB 5575 CH= 2 285 GHz 1,000 MHz 2.67500 GHz 4354 dBm 3084 db
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2476 GHz £:490 GHz 1,000 MHz 248572 GHz -32.37 dBm -7.37.d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56187 GHz 1.62 dbm -26.38 dB
2.480 GHz 2.495 GHz 1.000 MHz 249586 GHz -29.78 dBm -16.78 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -26.93 dBm -16.93 dB
2496 GHz 2:499 GHz 1.000 MHz 249838 GHz -27.66 dém -17.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57144 GHz -27.04 dem -17.04 d&
2.435 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -27.97 dBm -17.57 dB 5575 CH= 2 285 GHz 1,000 MHz 267511 GHz ~3098 dBm 1708 de
2.500 GHz 2.515 GHz 100.000 kHz 2.50331 GHz 1.77 dBm -26.23 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58514 GHz -40.75 dBm -15.75 dB
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2476 GHz £:490 GHz 1.000 MHz 2.48692 GHz -40,44 dbm Zi5.44 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 19.31 dBm -10.69 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49351 GHz -39.40 dBm -26.40 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -18.24 dBm -8.24 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49790 GHz -32.02 dém -22.02 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57122 GHz -32.31 dBm -22.31 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -17.17 dBm -7.17 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57811 GHz ~38.49 dBm 25 49 0B
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2476 GHz £.450 GHz 1,000 MHz 2:49039 GHz -33.92 dBm -8.92 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56542 GHz 0.87 dBm -29.13 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -20.21 dém -16.21 d 2,570 GHz 2.571 GHz 300.000 kHz 2,57015 GHz -28.39 dBm -18.39 dB
2496 GHz 2:499 GHz 1.000 MHz 249858 GHz -27.07 dém -17.07 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -27.18 dem -17.18 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -27.83 dém -17.83 dB 5575 CH= 2 285 GHz 1,000 MHz 267506 GHz 2997 dBm 607 de
2.500 GHz 2.515 GHz 100.000 kHz 2.51283 GHz 1.01 dBm -28.99 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58501 GHz -41.72 dBm -16.72 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48772 GHz -44.18 dBm -19.18 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 18.00 dBm ~12.00 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49396 GHz -40,99 dem -27.99 d& 2,570 GH= 2571 GHe 300,000 kHz 2 t7001 GHe 18,92 dbm ooz ds
2.496 GHz 2:499 GHz 1.000 MHz 249897 GHz -35.92 dém -25.92 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67291 GHz -33.77 dBm -23.77 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49016 GHz -35.39 dBm -10.39 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56021 GHz -0.37 dBm -30.37 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -20.39 dém -16.39 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -28.22 dBm -18.22 dB
2496 GHz 2:499 GHz 1.000 MHz 249882 GHz -27.81 dém -17.81 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -27.92 dem -17.92 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -28.50 dém -18.50 dB 5575 CH= 2 285 GHz 1,000 Mz 267511 GHz 3089 dBm 1789 de
2.500 GHz 2.515 GHz 100.000 kHz 2.51346 GHz -0.25 dém -30.25 di 2.585 GHz 2.595 GHz 1.000 MHz 2.58513 GHz -43.76 dBm -18.76 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48646 GHz -44.28 dBm -19.28 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56815 GHz 15.17 dBm ~14.83 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49540 GHz -43.96 dém -30.96 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -23.52 dBm -13.52 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -37.94 dém -27.94 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67108 GHz -39.01 dbm -29.01 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49033 GHz -38.23 dBm -13.23 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56566 GHz -2.19 dBm -32.19 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -31.01 dém -18.91 d 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -29.86 dBm -19.86 dB
2496 GHz 2:499 GHz 1.000 MHz 249891 GHz -29.82 dém -19.82 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -28.99 dem -18.99 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,499%6 GHz -30.05 dém -20.05 dB 5575 CH= 2 285 GHz 1,000 Mz 2.67530 GHz 3211 dBm 1911 de
2.500 GHz 2.515 GHz 100.000 kHz 2.51197 GHz -2.28 dém -32.20 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58524 GHz -44.48 dBm -19.48 dB
T
) i )
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LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHABEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chifle_$PURIOUS LINE_ABS PASS
10 dBm ﬂ 10 dBm W

0da 0 dBm

|
-10 dam HL -10 dBm ‘{L
|

SPURIDUS_LINE_ABS ] T -20 dem ‘ 1 :

-30 dBm \ -30 dem ;

-40 dBm U\/\ -40 dBm ,u,”

-50 dem -50 dBm [

[ RS T SN NS - v NN ey

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

2.475 GHz 2.490 GHz 1.000 MHz 2.48469 GHz -44.07 dBm -19.07 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 20.09 dBém -9.91 dB
2.490 GHz 2.496 GHz 1.000 MHz 249512 GHz -43.65 dBm -30.65 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -14.84 dBm -4.84 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -33.11 dém -23.11 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -33.75 dbm -23.75 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49956 GHz -14.99 dBm -4.99 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57528 GHz ~44.13 dBm 3113 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50112 GHz 19.55 dBém -10.45 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59081 GHz -44.96 dBm -19.96 dB

]" 1

] i 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

]" 1

2021 19:50:189

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
B ™
0 - 1 o : T
-10 dam i ] -10 dem ‘I
SPURIGUS_LINE_ABS | 1{ L 40 dem L 1
-30 dBm L 0 dem !
Wm N
i
40 B 40 dBm
B S
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48378 GHz -33.37 dBm -8.37 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55580 GHz 0.61 dBm -29.39 db
2.490 Gz 2.495 GHz 1.000 MHz 249502 GHz -30.53 dBm -17.53 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -27.33 dBm -17.33 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49801 GHz -28.89 dém -18.89 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67120 GHz -30.64 dbm -20.64 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49996 GHz -26.76 dém -16.76 dB 5575 CH= 2,590 GHz 1,000 MHz 267510 GHz 3275 dBm 1975 de
2.500 GHz 2.520 GHz 100.000 kHz 2.51219 GHz 0.66 dBm -29.34 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59103 GHz -45.12 dBm -20.12 dB
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LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum [%] ] um

Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHABEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chifle_$PURIOUS LINE_ABS PASS
10 dBm ﬂ 10 dBm W

0 db

I |
I |
| S /h, |

3VL‘H;U‘: LINE_ABS | I -a0 dem

-10 dBrm

<30 dem | -30 dem

i
e e w o Walk

-50 dem -50 dBm ¢
M‘*’MMM«- M o WW | W

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.475 GHz 2.490 GHz 1.000 MHz 249040 GHz -35.37 dBm -10.37 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56895 GHz 18.89 dBm -11.11 dB
2.490 GHz 2.496 GHz 1.000 MHz 249160 GHz -35.46 dBm -22.46 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -16.89 dBm -6.89 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49615 GHz -26.32 dém -16.32 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57412 GHz -31.90 dBm -21.90 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49955 GHz -16.68 dBm -6.68 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57850 GHz -21.06 dBm -13.06 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 19.13 dém -10.87 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59340 GHz -45.14 dBm -20.14 dB

]" 1

] i 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ods i -
FWWMW A = 1 -\
-10 dam i i -10 dem l
SPURIGUS_LINE_ABS | I h 40 dém l 1
30 dem " 0 dBm %
40 dBIN— g 40 dBm
i S
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -32.16 dBm -B.16 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55384 GHz -0.48 dBm ~30.48 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49575 GHz -20.68 dém -16.58 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -28.39 dBm -18.39 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -27.95 dém -17.95 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67204 GHz -29.59 dbm ~19.50 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -26.64 dém -16.64 dB 5575 CH= 2,590 GHz 1,000 MHz 267507 GHz 3255 dBm Clocsde
2.500 GHz 2.520 GHz 100.000 kHz 2.50617 GHz -0.52 dBm -30.52 d& 2,590 GHz 2,595 GHz 1,000 MHz 2,59386 GHz -45.00 dBm -20.00 db

]" 1
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LTE Band 7 / 20MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem ﬂ 10 dBm W|
ode H 0 dem J‘
I
-10 d8m r -10 dem f
. | S , an |
SPURIOUS_LINE_ABS | | 20 dem l,' “ [
.30 dom -30 dem J
40 dam ‘LJ 40 dBm
sl il w “‘N [
-50 dem -50 dBm
- Htiomion, tocape] | [hems . Aasrstlotsin dumcraiet
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48980 GHz -43.21 dBm -18.21 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56889 GHz 17.80 dBm ~12.20 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49541 GHz -28.61 dém -23.61 d& 2.570 GHz 2571 GHe 500,000 kM2 2 ©7000 GHe 1559 dBm s ds
2.496 GHz 2:499 GHz 1.000 MHz 249893 GHz -34.65 dBm -24.65 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57405 GHz -28.75 dBm -18.75 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49995 GHz -16.59 dém -6.59 dB 5575 CH= 2,590 GHz 1,000 MHz 267502 GHz 4204 dBm 2004 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50113 GHz 17.63 dBm -12.37 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,58034 GHz -45.03 dbm -20.03 db
T
) v I [ >

2021 19:59:23

Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectrul
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 12,50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 dblfe _$PURIOUS LINE ABS PASS
10 dBm 10 dBm
o 0 gem r—— N\
-10 dem [ -10 dem

SPURIDUS_LINE_ABS | j \ 50 dém [
-30 dBm T -p0 dem
-40 dBm -40 dBm
" .

-50 dBm -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -34.48 dBm -9.48 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56652 GHz -1.23 dBm -31.23 dB
2.490 GHz 2.496 GHz 1.000 MHz 249544 GHz -30.80 dBm -17.80 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57008 GHz -27.60 dBm -17.60 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -29.50 dém -19.50 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57197 GHz -28.73 dbm -18.73 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49953 GHz -28.60 dBm -18.60 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57506 GHz -31.15 dBm 13,15 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51108 GHz -1.66 dEm -31.66 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59183 GHz -45.07 dBm -20.07 dB

]" 1
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LTE Band 7 / 20MHz / 256QAM
ectrum = s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 'I 10 dBm ’{‘
ode “ 0 dem ﬂ
-10 dam / '1‘ -10 dem r, 1
SPURIGUS_LINE_ABS ] -20 dem i L\ [
-30 dBm -30 dem
-40 dBm Lﬂ I‘ -40 dBm |
-50 dem I ]| ) [ JJ
| — SRS || b et gttt
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1,000 MHz 2.48726 GHz -44.12 dém -19.12 dB 2,550 GHz 2.570 GHz 100.000 kHz 256892 GHz 15.01 dbm -14.39 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49529 GHz -43.80 dém -30.80 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -20.84 dBm -10.84 dB
2496 GHz 2:499 GHz 1.000 MHz 249887 GHz -37.88 dém -27.88 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -38.03 dBm -28.03 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49995 GHz -21,36 dém -11.36 dB 5575 CH= 2,590 GHz 1,000 MHz 2 67862 GHz 4451 dBm 3icide
2.500 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 14.81 dém -15.19 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59378 GHz -44.66 dBm -19.66 dB
T
I - 1 1 i
20:21:41
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ods 0 dem
e e " v \ oA "
-10 dem )‘ ( -10 dem \
SPURIDUS_LINE_ABS | { l 40 dBm \ I
-30 dBm -0 dem
Mw ‘FM
-40 dBm T 40 dBm \ e,
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 249047 GHz -36.35 dBm -11.35 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56384 GHz -3.44 dBm -33.44 dB
2.480 GHz 2.495 GHz 1.000 MHz 249569 GHz -32.43 dBm -19.43 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57003 GHz -29.97 dBm -19.97 dB
2496 GHz 2:499 GHz 1.000 MHz 249880 GHz -30.76 dém -20.76 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57147 GHz -30.98 dem -20.98 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49999 GHz -30.06 dém -20.06 dB 5575 CH= 2,590 GHz 1,000 MHz 267548 GHz 3323 dBm 2023 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50792 GHz -3.55 dém -33.65 dé 2.590 GHz 2.595 GHz 1.000 MHz 2.59067 GHz -45.04 dBm -20.04 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

Conducted Spurious Emission

LTE Band 7 / 5MHz

@) (Specrum | )
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
BT, . .Y _40 dBm | W, WS P
PP VY —— ¢ [ A, — — —
"0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -45.23 dBm -20.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -45.36 dBm -20.36 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -44.56 dBm -19.56 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47138 GHz -44.,63 dBm -19.63 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29616 GHz -42,47 dBm -17.47 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.28261 GHz -42.44 dBm -17.44 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51606 GHz -40.05 dBm -15.05 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92256 GHz -40.26 dBm -15.26 db
10.000 GHz 18.000 GHz 1.000 MHz 15.53490 GHz -36.64 dBm -11.64 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.51291 GHz -36.70 dBm -11.70 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.72314 GHz -37.14 dBm -12.14 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.71664 GHz -37.31 dBm -12.31 dB
il il
{ L J - L L J v
D: 19

Highest Channel / QPSK

oI
v
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PABS
-10 44PR—SPURIOLS | INE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem — . Bl 2 s et
gﬂ ;g
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 849,48276 MHz -45,40 dBm -20.40 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -44.39 dBm -19.39 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.31262 GHz -42,42 dém -17.42 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93656 GHz -40.22 dBm -15.22 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553740 GHz -36.68 dém -11.68 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.72864 GHz -37.33 dBém -12.33 d&
il
JL J
Date: 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

. A7-

26 of 30



ssamonias. FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 7 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
., P Y 40 dBrm FY, SPTEN\ FN. WY
o Py S . el i & e
"0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.57401 MHz -45.51 dBm -20.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -45.36 dBm -20.36 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.48 dBm -19.48 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47734 GHz -44.,46 dBm -19.46 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.34020 GHz -42,60 dBm -17.60 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29519 GHz -42,54 dBm -17.54 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96905 GHz -40.24 dBm -15.24 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91806 GHz -40.06 dBm -15.06 db
10.000 GHz 18.000 GHz 1.000 MHz 15.50691 GHz -36.75 dBm -11.75 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53640 GHz -36.62 dBm -11.62 d&
18.000 GHz 26.000 GHz 1.000 MHz 12.70914 GHz -37.26 dBm -12.26 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.69614 GHz -37.34 dém -12,34 d&
—_— —
)i 2 )i [

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dam i = ST, S L N -
-20 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976,97401 MHz -45,43 dBm -20.43 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47933 GHz -44.47 dBm -19.47 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,29326 GHz -42,51 dBém -17.51.d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94656 GHz -40.16 dBm -15.16 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553340 GHz -36.46 dBm -11.46 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.68614 GHz -37.26 dBm -12.26 d&
i
JL J
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LTE Band 7 / 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
_ AP stndiid, penceend ||| -0 i _ — Iy, P, -
T e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -45.39 dBm -20.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.71164 MHz -45.32 dBm -20.32 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -44.60 dBm -19.60 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -44.51 dBm -19.51 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.30632 GHz -42,56 dBm -17.56 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32181 GHz -42.44 dBm -17.44 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51806 GHz -40.18 dBm -15.15 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93306 GHz -40.24 dBm -15.24 db
10.000 GHz 18.000 GHz 1.000 MHz 15.54490 GHz -36.74 dBm -11.74 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.55240 GHz -36.58 dBm -11.68 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.72414 GHz -37.30 dBm -12,30 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.72064 GHz -37.34 dém -12,34 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 18 1z 19:40:4

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
LY, SO Sy N
-40 dBm ‘ -y — Al e Mha B Bt e n s
-20 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 973,09595 MHz -45,49 dBm -20.49 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47337 GHz -44.55 dBm -19.55 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,32858 GHz -42.45 dBém -17.45 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93356 GHz -40.12 dBm -15.12 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553940 GHz -36,75 dBém -11.75d8
18.000 GHz 26,000 GHz 1.000 MHz 19.69064 GHz -37.33 dBém -12.33 d&
i
JL J

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 7 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
WY, P 40 dBrm A [5h g A
N"—"M " - bl MN‘. s A v ek A
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -45.48 dBm -20.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 943,04098 MHz -45.29 dBm -20.2% dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -44.06 dBm -19.06 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46840 GHz -44,34 dBm -19.34 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30778 GHz -42,51 dBm -17.51 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31310 GHz -42.,45 dBm -17.45 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93856 GHz -40.04 dBm -15.04 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.89156 GHz -40.06 dBm -15.06 db
10.000 GHz 18.000 GHz 1.000 MHz 15.54940 GHz -36.55 dBm -11.55 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.51341 GHz -36.58 dBm -11.68 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.72514 GHz -37.20 dBm -12,29 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.71564 GHz -37.05 dBm -12.05 dg
—_— —
)i 2 )i [

Highest Channel / QPSK

Spec

Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4iRR—$EURIOUS JINE ARS PARS
-20 dém

| SPURIOUS_LINE_ABS

40 dBm e, - i pel Tt A s
-gﬂ dg
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 943,04098 MHz -45.25 dBm -20.25 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.62 dBm -19.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.46988 GHz -42.41 dém -17.41 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94156 GHz -40.29 dim -15.29 dB
10,000 GHz 18,000 GHz 1.000 MHz 1552590 GHz -36.74 dBm -11.74 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.71314 GHz -37.41 dBém -12.41 d&
i
JL J
Date:
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0019
40 Normal Voltage 0.0010
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0044

PASS
-10 Normal Voltage 0.0026
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0000
20 Battery End Point 0.0050

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A7-30 of 30
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LTE Band 12

Peak-to-Average Ratio
Mode LTE Band 12/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.49 5.68 6.26 6.43 PASS
LTE Band 12 / 10MHz / QPSK LTE Band 12 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dém Offset 11.10 di Ref Level 30.00 dém Offset 11.10 di
o Att 30 dB AQ 2ms @ RBW 10 MHz o Al 30 dB AQ 2ms @ RBW 10 MHz
@153 View (@153 view
[ i — [ -
0.0 T 0.0 5
|
E- T 1E- \
b
E: I 1E:
oF 707.5 MHz Mean Pwr + 20.00 dB oF 707.5 MHz 1 Mean Pwr + 20.00 dB
Ci y Ci Distril ion Function Samples: 130000 Ci y Ci Distril ion Function Samples: 130000
sy (T an s | | ne | e [ ae T eme] s (Fmar e | e | Tme | e | rae | rae
i W e i e
LTE Band 12 / 10MHz / 64QAM LTE Band 12 / 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dém Offset 11.10 di Ref Level 30.00 dém Offset 11.10 di
o Att 30 dB AQ 2ms @ RBW 10 MHz - 30 d AQY 2ms @ RBW 10 MHz
@152 View @152 View
00 g 00
16+ 16+ .
\\ \.\
| \
1€ 1 1€ T
{ \
| !
T T T - T T T -
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.50 dBm 26,56 dBm 7.06 da 2.99 de £.13 de 6.26 dB 6.75 dB Trace 1 17,54 dBm 24,95 dim 7.41 da 3.04 da 5.19 da 6.43 d8 7.13 de
i Tl e )il o e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.35 | 1.30 | 3.04 | 3.03 | 506 | 492 | 1003 | 9.83 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 135 | 1.33 | 315 | 3.00 @ 492 | 506 | 977 | 9.69 - - - -
TEL : 886-3-327-3456 Page Number 1 A12-2 of 30
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FCC RADIO TEST REPORT Report No. : FG190614A

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

J

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,10 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.24 dBm)| 16.18 dBm
707.91540 MHz 707.73780 MHZ]
= “nde N 26.00 dB @ 26.00 dB
04 [, B 1.348300000 MHZ, 104 T e N Vs 1.303500000 MHZ|
qfactor | 524.6) \ 543.0
/ I,
o4 0d ~ I
L/ / \r2
-10 df - 10 d —
/ e .,
o b LEWE 20 di !
20 pem e 20 e
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.3154 MHz 16.24 dBm nd@ down 1.3483 MH2 M1 1 707.7378 MHz 16.18 dBm nd@ down 1.2035 MHZ
T 1 706.8091 MHz -9.72 dBm nd8 26.00 dB TL L 706.6231 MHz -9.74 dBm nd8 26.00 dB
T2 1 708.1573 MHz -9.70 dBm Q factor 524.6 T2 1 70B.1266 MHz -9.85 dBm Q factor 543.0
L U J wa L JU L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz

/ 16QAM

J

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.87 dBm) ™M1[1] 17.70 dBm)
706.22330 MHz 707.05640 MHZ]
20 20
B 26.00 dB N ndn - 26.00 dB
S B PR ENPVNS VAN RN - Ny
104 B \ 3.039000000 MHz| 10 d / - B 3.033000000 MHZ|
] Q factor \ 232.4) ] Q factor \ 233.1
o d / k 0 di A
J ¢ X
-10 df -10 d *
/ M_ 7 \
20 d — - 20 d _" A
o PPN L
P ~f Pavat Gy e
E Ve
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.2233 MHz 16.87 dBm nd@ down 3.039 MHz M1 707.0564 MHz 17.70 dBm nd@ down 2,033 MHZ
T 1 706.0015 MHz -9.24 dBm nd8 26.00 dB TL L 705.9955 MHz -8.47 dBm n 26,00 d8
T2 1 709.0405 MHz -8.95 dBm Q factor 232.4 T2 1 709.02B5 MHz -8.04 dBm Q factor 233.1
L ] o [ )i (]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz

[ 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.02 dBm) ™M1[1]
707.93000 MHz
20 s 20
T nds 26.00 dB ¥ nds 26.00 dB
w0 Pt e s s e 5.055000000 MHZ| 104 TRAVA ) L S BB~ 4.915000000 MHZ|
Q factor 139.9 T Q factor 1 144.0)
o d I 0 di / |
] / '
104 - - 104 - lx
7 \ Py \
20 d o 20 d 1 at
P VAN, e P WAy, A
S/ - 40 i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.33 MHz 16.02 dBm nd@ down 5.055 MHz M1 707.95 MHz 15.38 dBm nd@ down 4915 MHZ
T 1 705.022 MHz -10.10 dBm nd8 26.00 dB TL L 705.012 MHz -10.55 dBm n 26,00 d8
T2 1 710.077 MHz -10.11 d8m Q factor 139.9 T2 1 709.928 MHz -10.64 dBm Q factor 144.0
L ] o [ )i (]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614A

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum

&

ctrum
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.35 dBm) ™M1[1] 16.97 dBm)
. 707.0600 MHz 709.9580 MHz,
20 L 20
P Y - 26.00 dB ) 26.00 dB
- AR ittt ® Vi Aadhat N 10.030000000 MHz 04 -~ ANy 9.830000000 MHZ]
Q factor \ 70.5 Q factor \ 72.2
od 0 di L
"
10 df -10 o %
i \ -
2oda 4 - 204 = -
. T " s S——— 20.5lBm- S
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.06 MHz 16.35 dam nd8 down 10.03 MHz ML 709,958 MHz 16.37 dam nd8 down 9,83 WHZ
T 1 702.525 MHz -9.39 dBm nd8 26.00 dB TL L 702.605 MHz nd8 26,00 d8
T2 1 712.555 MHz -9.52 dBm Q factor 70.5 T2 1 712.435 MHz Q factor 72.2
L U J wa L JU J L]

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.58 dBm) ™M1[1] 15.10 dBm)
707.63150 MHZ| 707.94420 MHz
= T ndB 26.00 dB @ ndB 26.00 dB
wa PRV (P . SN, 1353800000 Mz o A B 5146800000 iz
] Q factor | 522.7] 7 Q factor h 224.8
h /
od 1 0 d 7
/ AN Y X
-10 T -10 d
y; N 7 Y
- / \
, N 204d ’
U Vo S N R / . P
A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.6315 MHz 14.58 dBm nd@ down 1.3538 MH2 M1 707.3442 MHz 15.10 dBm nd@ down 2.1469 MHZ
TL 1 705.8399 MHz -11.43 dbm nd8 26.00 dB TL L 705.9476 MHz -10.81 dbm n 26.00 dB
T2 1 708.1937 MHz -11.42 d8m Q factor 522.7 T2 1 709.0944 MHz -10.93 dém Q factor 224.8
L J wa L ) J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum

(=]

Ref Level 30.00 dém

Offset 11,10 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém

Offset 11.10 dB & RBW 300 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.76 dBm) ™M1[1] 15.15 dBm)
709.15800 MHz 706.5210 MHz,
20 M1 20 +
nds "y 26.00 dB X ndB 26.00 dB
o ) i - LA, 4.915000000 MHZ 04 A | A B 9.770000000 MHZ]
T 7 < actor \ 144.9 7 Q factor \ 72.3
d | | P / i
o 7 T o ] 1
Ty T
10 df -10 o - 1
/ 7 |
204 £ —_al S \
21 = T ] B
R | P Vs WSV, A N
hir
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,158 MHz 14.76 dBm nd8 down 4.915 MHz ML L 706.521 MHz 15.15 dam nd8 down 9.77 Wz
T 1 705.032 MHz -11.41 dm nd8 26.00 dB TL L 702.605 MHz -11.16 dm n 26,00 d8
T2 1 709.948 MHz -11.16 d8m Q factor 144.3 T2 1 712.375 MHz -10.69 dBm Q factor 72.3

J

L i

J

TEL : 886-3-327-

3456
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LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

ectrum

&

Ref Level 30.00 dBm

Offset 11,10 dB « RBW 30 kHz

ctrum
Ref Level 30,00 dBm

Offset 11,10 dB « RBW 100 kHz

jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.05 dBm) ™M1[1] 13.76 dBm)
707.62070 MHz 707.79970 MHZ]
20 20 T
W1 26.00 dB T ndn 26.00 dB
w0 X 1.325900000 MHz| 0d , NP e 2.997000000 MHZ|
I - 533.7] 7 Q factor “ 236.2)
o d 4 0 :' t
/ Y
-10 df ¥ -10 d Lr:
7 ] X
/ \
204 — 20d C
J - / R
A +30.dimr e
-40 di
50 df 50 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.6287 MHz 12.05 dBm nd@ down 1.3259 MHz M1 707.7997 MHz 13.76 dBm nd@ down 2,997 MHZ
T 1 706.8315 MHz -13.87 dam nd8 26.00 dB TL L 706.0135 MHz -11.91 dam nd8 26.00 dB
T2 1 708.1573 MHz -13.99 dam Q factor 533.7 T2 1 709.0105 MHz -12.33 dém Q factor 236.2
L U wa L JU L]

J

J

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.64 dBm| mili] 12.61 dBm|
70644100 MHzZ| 704.2430 MHz
e ndB 26.00 dB & M1 ndB 26.00 dB
Bu 5.055000000 MHz -1 9.690000000 MHz
- .- d = - S W
wd 7 v ~ G eV, 139.9 0 7 Giactor 72.7
od i 0 ?
104 . 04 “fi
20 d / T 20 di
7 | S -
Sl v T rw e e -3l .
-40 -40 df
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 706.441 MHz 11.64 dBm ndB down 5.055 MHz ML 704.243 MHz 12.61 dém ndB down 9,69 MHZ
T1 1 704.983 MHz -14.15 dBm nds 26.00 d8 T1 1 702.645 MHzZ -13.94 dam nds 26.00 da
T2 1 710.037 MHz -14.51 dém  factor 139.8 T2 1 712.335 MHz -14.48 dam  factor 72.7
e —
[ [ Jj [

TEL : 886-3-327-3456
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.10 | 1.09 | 273 | 274 | 447 | 450 | 9.07 | 8.99 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 272 | 275 | 449 | 451 | 911 | 901 - - - -
TEL : 886-3-327-3456 Page Number 1 A12-6 of 30
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